
REPORT OF THE
VIRGINIA WATER RESOURCES RESEARCH CENTER AT
VIRGINIA POLYTECHNIC INSTITUTE AND STATE UNIVERSITY

The Feasibility of Using Desalination
to Supplement Drinking Water
Supplies in Eastern Virginia

TO THE GOVERNOR AND
THE GENERAL ASSEMBLY OF VIRGINIA

SENATE DOCUMENT NO. 15

COMMONWEALTH OF VIRGINIA
RICHMOND
2004





VIRGINIA WATER RESOURCES RESEARCH CENTER

THE FEASIBILITY OF USING DESALINATION TO
SUPPLEMENT DRINKING WATEE. SUPPLIES IN

EASTERN VIRGINIA

v· ..

'1ech
VIRGINIA POLYTECHNIC INSTITUTE AND STATE UNIVERSITY

BLACKSBURG, VIRGINIA

2004



Funds for the support of this project were provided by the Virginia Water Resources Research
Center and the Virginia Department ofHealth The contents of this publication do not necessarily
[...]
consumption. Chapter 3 provides an overview of the above issues and discusses steps for the design and

construction of environmentally sound desalination plants.

The objective of Chapter 4 is to discuss energy needs and consumption in desalination. Energy needs and

consumption directly affect the cost-effectiveness and feasibility of using desalination technologies for

drinking water production. Energy types, use, conservation, and renewable energy approaches and their

potential for application to desalination are presented in this chapter. Although some of the information

provided in Chapter 4 may not be applicable to conditions in Virginia today, the information provides a

comparison between costs associated with various energy sources as applied to desalination, and can be

used as a reference for future energy development and use in Virginia.

A major assumption of the study was that the greatest potential for implementing desalination

technologies exists in the counties and cities in eastern Virginia within close proximity of the Chesapeake

Bay and the Atlantic Ocean. Chapter 5 provides data on projected population growth and future water

demand, available surface and groundwater resources, the rationale for implementing desalination

technologies, a description of the existing desalination plants in eastern Virginia, and a discussion of

feasibility of using desalination technologies in eastern Virginia. Feasibility issues include potential water

resources for desalination; environmental effects of desalination; required pennits and regulations;

availability of energy resources; and potential costs. The chapter is concluded with a set of

recommendations for actions that could facilitate the implementation of future desalination technologies

in eastern Virginia.

Chapter 6 contains major conclusions and recommendations of this report.

4



2. Overview of Water Treatment Technologies Applied to Desalination

Chapter Synopsis

The objective of this chapter is to present an overview of current and futuristic technologies

applied to the desalination ofbrackish and saltwater to produce freshwater for supplementing drinking

water supplies. The goal of this chapter is to introduce the application of available desalination

technologies for producing drinking water. Discussion of detailed design concepts and processes of

desalination is beyond the scope of this chapter. Also, some technologies are applicable to the purification

of wastewater and other polluted waters. Discussion of those applications is not the goal of this chapter.

Where appropriate, references for further reading are introduced.

Water purification technologies that are used for desalination can be categorized into synthetic

membrane technologies, ion exchange technologies, and thermal technologies. Some water purification

plants use a combination of technologies. At present, thermal technologies are not widely used in the

United States, due in large part to the energy costs and a lack of centralized water and power planning that

would result in less-expensive, thermally-desalinated water. However, for comparative purposes this

chapter includes a brief overview of thermal technologies. The chapter also includes a summary of new

technologies under research and development for possible applications to desalination.

2.1. Membrane Technologies

A membrane is a thin film of porous material that allows molecules of certain sizes such as water

to pass through, but simultaneously serves as a barrier preventing the passage of larger and undesirable

molecules such as viruses, bacteria, metals, and salts [1]. Membranes are made from a wide variety of

materials such as polymeric materials, including cellulose, acetate, and nylon and non-polymeric

materials such as ceramics, metals and composites. Synthetic membranes are the most widely used

technology for desalination and their use is growing at a rate of 5-10% annually [2].

Membrane processes use pressure-driven or electrical-driven technologies. There are four types

of pressure-driven membrane processes: reverse osmosis (RO), nanofiltration (NF), ultrafiltration, and

microfiltration (Table 2.1). Reverse osmosis (RO) is a diffusion-controlled process that can remove total

dissolved solids. Nanofiltration (NF), a process similar to RO, has some ability to remove salinity [36].

Electrodialysis (ED) and electrodialysis reversal (EDR) are electrical-driven membrane technologies that

are effective with TDS removal.

5



Table 2.1. Characteristics of Applications of Pressure -Driven Membrane Processes [3]

Membrane Applied Pressure Minimum Application
Process psi (kPa) Particle Size (type, average removal efficiency 0/0)

Removed

Microfiltration 4-70 (30-500) 0.1-3 Jl111 Particle/turbidity removal (>99%)

Bacteria/protozoa removal (>99.99 %)
Ultrafiltration 4-70 (30-500) 0.01-0.1 J.l111 Particle/turbidity removal (>99 %)

Bacteria/protozoa removal (>99.999 %)

Toe removal «20%)

Virus removall(partial credit only)
Nanofiltration 70-140 (500-1000) 200-400 daltons Turbidity removal (>99%)

Color removal (>98%)

TOe removal (DBP control) (>95%)

Hardness removal (softening) (>90%)

Synthetic organic contaminant (SOC)
removal (500 daltons and up) (0-100%)

Sulfate removal (>97%)

Virus removal (>95%)
Hyperfiltration 140-700 (1000-5000) 50-200 daltons Salinity removal (desalination) (>99%)
(Reverse
Osmosis) Color and DOC removal (>97%)

Radionuclide removal
(not including radon) (>97%)

I

Nitrate removal (85 to 95%)

As, Cd, Cr, Pb, F removal (40 to >98%)

Pesticide/SOC removal (0 to 100%)

Virus removal (>95%)

In 2003, the U.S. EPA issued the Membrane Filtration Guidance Manual [4]. Chapter 2 of the

EPA report documents an extensive overview of membrane filtration design and configuration.

Membrane configuration refers to the arrangement of individual elements (cartridges) in a membrane

6



treatment process. The AWWA Manual M46 documents detailed information about applications of

synthetic membranes to desalination [5].

2.1.1. Reverse Osmosis

Reverse Osmosis (RO) is a physical process based on the osmosis phenomenon, i.e., the osmotic

pressure difference between the saltwater and the pure water. In a RO process, a pressure greater than the

osmotic pressure is applied on saltwater (feedwater). The process enables only pure water (freshwater) to

pass through the synthetic membrane pores and be separated from the salt (Figure 2.1). A concentrated

salt solution is retained for disposal. The RO process is effective for removing total dissolved solids

(TDS) concentrations of up to 45,000 mg/L and can be applied to desalinate both brackish water and

seawater.

Soh,t"l1t Flow Direction
..,. Suh Flow Dir~clion

Sdt PU.re
Solutiull \'I{.-te..

----..

Osmotk Solvent .Flu"X Osmotic Equilibriunl

AP=&rt

Osmosis

Applied
Pressure

Reverse Osmosis

Figure 2.1 Reverse Osmosis vs. Osmosis [2]

Reverse osmosis needs energy to operate the pumps that raise the pressure applied to feedwater. The

amount of pressure required directly relates to the TDS of the feedwater. For brackish water reverse

osmosis, the pump pressure requirement is between 140 and 400 psi. For seawater reverse osmosis

systems, pumps may need to generate up to 1200 psi. Therefore, the TDS concentration of the feedwater

has a substantial effect on the energy use and the cost of the product water.

7



Two types of membranes are being used in RO desalination. Cellulose Acetate (CA) membrane

developed in the 1960s is the first membrane incorporated in the RO process and is currently used in

modified and improved blends. The term cellulosic describes the materials composed in a CA membrane.

The CA membrane has a relatively smooth surface that facilitates resistance to fouling. It is theorized that

material that may cause fouling cannot deposit in the crevices if the membrane is rather smooth [6].

Noncellulosic (Non-CA) membranes, typically called "thin-film composite membranes", are the

second type of membrane used in the RO desalination process. These include aromatic polyamide (FA)

membranes and other common organic membrane materials such as polysulfone. These composite

membranes have a higher flux (volume of freshwater per membrane surface area) and allow lower salts

passage than the CA membrane. PA membranes are more stable over a broader pH range than the CA

membranes but are susceptible to degradation by chlorine [7].

Feedwater to RO systems should be free of organic matter, bacteria, large particles, and oil and

grease. Pre-treatment of feedwater is essential in order to protect the RO membrane, reduce energy costs,

and increase salt retention. Typical pre-treatment involves filtration (multimedia filters, cartridge filters,

sand filters, etc.) to remove larger particles, organics and other materials; and adding chemical additives

to prevent the formation of precipitates and scaling of the membrane. Often pH adjustment is also needed.

Certain membrane materials are sensitive to oxidants such as chlorine; therefore, additional chemicals

may be needed in order to remove the oxidants from the feedwater prior to membrane treatment.

Depending on the purpose for the product water (drinking water, industrial water, other), post-treatment

ofRO discharge may be needed as well. For example, carbon dioxide and soda ash may be added to

increase alkalinity of the treated water. The other major reason to add carbon dioxide or soda ash is to

reduce corrosiveness of the RO permeate.

Recovery rate is a major parameter for evaluating membrane effectiveness and is defined as the

volume of freshwater produced as a percentage of the volume of feedwater processed. Typical recovery

rates for RO systems can be 30% to 80% depending on the quality of feedwater, pressure applied, and

othet factors.

Designers have developed reverse osmosis membranes that operate at low pressures, but maintain

high recovery rates. Typically, these ultra low-pressure reverse osmosis membranes (ULPRO) are made

of thin film composites of polymers, with an active surface layer that is negatively charged with improved

fouling resistance properties [8]. Current literature offers information about low-pressure membrane

configurations [9].

2.1.2. Nanofiltration

A nanofiltration (NF) membrane works similar to reverse osmosis except that with NF less

pressure is needed (70 and 140 psi) because of larger membrane pore size (0.05 ~m to 0.005 ~m).

8



Nanofiltration can remove some total dissolved solids but is often used to partially soften water and is

successful at removing solids, and dissolved organic carbon. For low TDS brackish waters, NF may be

used as a stand-alone treatment for removing salts.

2.1.3. Ultrafiltration

Ultrafiltration (UF) technology uses a pressure-driven membrane with larger pore sizes (ranging

from 0.15 11m to 0.05 11m). UF has shown potential to reduce total organic carbon, colloidal organic

material, suspended solids, bacteria, and some viruses. UF requires operating pressures between 4 and 70

psi. Therefore, UF requires less energy than NF and RO because less pressure is needed to pass water

through the UF. UF membranes are not effective for TDS removal. However, a combined UFIRO plant

can be effective for desalination. For example, a desalination plant with capacity of 13 mgd in the

Netherlands is currently using UF membranes for pretreatment before the RO treatment [10].

2.1.4. Microfiltration

Microfiltration (MF) pores range from 0.1 11m to 111m, and work the same as the other pressure­

driven membranes described above. Microfiltration membranes are made using a wide variety of

membrane materials and processes [11]. Microfiltration requires low pressure (between 4 and 70 psi).

MF membranes are successful at removing coliform bacteria, Cryptosporidium oocysts, Giardia cysts,

and suspended solids from water but are not effective for IDS removal.

2.1.5. Electrodialysis and Electrodialysis Reversal

Electrodialysis (ED) is a treatment process that utilizes electromotive force applied to electrodes

adjacent to both sides of a membrane to separate dissolved minerals in water. The separation of minerals

occurs in individual membrane units called cell pairs, which consist of an anion transfer membrane, a

cation transfer membrane, and two spacers. The complete assembly of cell pairs and electrodes is called

the membrane stack. Figure 2.2 shows a typical electrodialysis stack. The number of cells within a stack

varies depending on the system. The spacer material is important for distributing the water flow evenly

across the membrane surface.

The process is effective with salt removal because the cathode attracts the sodium ions and the

anode attracts the chloride ions in feedwater. Required pressure is between 70 and 90 psi [12]. In general,

ED has a high recovery rate and can remove 75% to 98% of total dissolved solids from feedwater.

9



Cathode(+) •__-+-1

c c A

Anode (-)

Figure 2.2 - Electrodialysis Stack [13]

Electrodialysis reversal (EDR) is a similar process except that the cation and anion reverse to

routinely alternate current flow. In design applications, the polarity is reversed 4 times per hour. This

creates a cleaning mechanism, which decreases the scaling and fouling potential of the membrane. EDR

has a higher recovery rate (up to 94%) because of the feedwater circulation within the system and

alternating polarity.

ED and EDR can remove or reduce a host of contaminants from feedwater and is not as sensitive

to pH or hardness levels in feedwater. The EDR process is adaptable to various operation parameters,

requires little labor, and the maintenance costs are generally low [14]. However, when using ED and

EDR technologies for desalination, treatment cost is directly related to the TDS concentration in

feedwater. These technologies are best applicable to treating brackish water with TDS up to 4000 mg/L

and are not economical for higher TDS concentrations [15]. The City of Washington, Iowa is currently

operating a 1.1 mgd ED plant that successfully removes 50% of the IDS in the water [16]. The first ED

desalination plant in Florida was installed in 1968 but the system was not effective for reducing TDS
I

adequately and the plant operation was discontinued [17].

2.2. Ion Exchange Technologies

Ion exchange is a well-known phenomenon that occurs in natural soils. The application of the ion

exchange principle to water treatment is an old technology and often used for softening water among

other applications. The ion exchange technologies are well-developed; detailed information can be found

in the current literature [18]. Briefly, the ion-exchange system can best be described as the interchange of

ions between a solid phase and a liquid surrounding the solid. Chemical resins (solid phase) are designed

to exchange their ions with feedwater (liquid phase) ions; therefore, purifying the water. Resins can be

made using naturally-occurring inorganic materials such as zeolites or synthetic materials.

10



Modem ion-exchange materials are prepared from synthetic polymers tailored for different

applications. These resins are solid, porous beads with considerable external and pore surface where ions

can attach. Resins that exchange positive ions are called cation exchangers, and resins that exchange

negative ions are called anion exchangers. In the desalination process, saltwater is washed over resin

beads and the salt ions from the water take the place of other ions on the resin. The process removes Na+

and cr ions from water, thus producing potable water. Ion-exchange technologies applied to desalination

are rather complex. For details, readers can explore available publications [19].

When an ion-exchange system is used for water treatment at a certain time the resin beads

become saturated with ions. Under saturated circumstances, ion exchange does not take place and

therefore the system does not remove ions from the feedwater and regeneration of the system, such as

backwashing or chemical use, will be needed. Modern ion-exchange systems usually employ columns

with well-defined water distribution systems that can operate in either a cocurrent or countercurrent

fashion. The cocurrent column employs downflow for both feedwater and regeneration. The

countercurrent system employs a flow opposite to feedwater flow (usually upflow) for regeneration.

Cocurrent type is cheaper in initial costs, but is less efficient with chemical use for regeneration. The

initial cost for a countercurrent system is higher, but the system is more efficient with chemical use for

regeneration [20]. The costs of the regeneration using chemicals can be high, amounting to 700/0 of the

total operation cost.

Ion exchange is best suitable for treating waters with less than 125 mg/L of solubility expressed

as CaC03• With this range of solubility, im exchange can completely de-mineralize water and is

economical [21]. Ion exchange can be used in combination with reverse osmosis processes such as

blending water treated by ion exchange with RO product water to increase water production.

2.3. Summary of Existing Technologies

The use of membrane technologies for desalination has become a necessary process where there

is a degradation of coastal freshwater aquifers by saltwater intrusion or where there is a need for

developing brackish groundwater when freshwater supplies are not meeting demand.

Advantages of membrane technologies were discussed in the previous section. Problems

associated with using membranes (depending on membrane type) may include short design life; the need

for backwashing and chemical treatment for cleaning purposes; high membrane replacement costs; low

resistance to chlorine and lack of resistance to fouling. A primary factor affecting water productivity is

fouling. Fouling occurs when the membrane pores become blocked because of residual buildup.

Pretreatment can prevent membrane fouling. The method of pretreatment to be used depends on the

feedwater quality and the type of membrane used. The four primary mechanisms of fouling are scaling,

plugging, adsorption and biological growth. Methods of fouling control are described below [22]:

11



Scaling control is required for all RO/NF membrane systems in either surface or groundwater and is

achieved by acid and/or antiscalent addition.

• Plugging control is required for all ROINF membrane systems in either surface or groundwater

and is achieved by feedwater turbidities and silt density indexes (SDI's) less than 0.2 NTU and 2,

respectively.

• Bio-fouling is most often controlled by feeding free chlorine (either gas chlorine or hypochlorite

solution) at the front of the plant. Depending on the type of membrane, this may be followed by

adding a de-chlorinating agent to protect against oxidation damage to the membrane. Bio-fouling

can also be achieved by adding monochloramine (NH2CI) or other bactericidal agents.

• Organic fouling can occur in surface water systems with TOC > 3-6 mgIL and is typically

reduced by coagulation, sedimentation and filtration or advanced pretreatment.

The quality of feedwater is certainly the determining factor for deciding the type of membrane

processes to use. River water supplies represent the most variable water quality, particularly in tenns of

particle loadings and turbidity. Water treatment processes in the future may more readily employ

integrated membrane processes that can effectively treat fresh, brackish and seawater sources.

Consequently, control of membrane fouling for surface water systems can be significant. In addition, risk

assessments relative to security and supply vulnerability may also influence the selection of membrane

processes [23].

Current research is focusing on developing high-pressure membranes with high recovery rates.

Researchers have determined that high-pressure membrane systems are capable of improving energy

consumption and cost performance because the freshwater water recovery ratio is increased. A recent

study showed that a high-pressure membrane system in series after a conventional reverse osmosis system

increased water recovery by 20% as opposed to a conventional reverse osmosis system [24]. Other

studies focus on developing fouling-resistant membranes. Fouling-resistant membranes will extend

membrane life and reduce cleaning and energy costs [25]. Table 2.2 shows a summary of available

membrane teclmologies and their applicability to desalination.

12



Table 2.2. Summary of processes used for desalination and/or pretreatment

Typical Feed

Technology Brief Description - advantages & disadvantages Source

Reverse osmosis is a physical process based on osmosis phenomenon, i.e.,
osmotic pressure difference between the concentrate (salt water) and the solvent
(water). In RO process, a pressure greater than the osmotic pressure is applied on

Reverse Osmosis
concentrate (salt water) that enables solvent (water) to pass through synthetic
membrane pores and be separated from the solute (salt). The salt is retained for SW*/BW**

(RO) disposal.

Experience in industry, can purify high salinity and highly contaminated water,
less energy than MSF and MEE I SW: require high energy amounts, high salinity
brine produced. BW & SW: scaling and fouling of membranes, use of chemicals
Electrodialysis (ED) is a membrane separation process that utilizes electric
current. The sepa ration of minerals in water occurs in individual membrane units
called cell pairs, which consists of an anion transfer membrane, a cation transfer

Electrodialysis
membrane, and two spacers. The process is effective with saltwater because the
cathode attracts the sodium ion and the anode attracts the chloride ion.

(ED)
BW

Electrodialysis
EDR is same as electrodialysis except that the flow of the electric current

Reversal
alternates regularly.

(EDR)
Cost comparable with RO at low salinities, can handle more harsh water than RO
membranes, less chemical use Inot cost-effective for higher salinities, does not
remove organics
A process similar to RO. Very effective for removing hardness from the water but

Nanofiltration
very limited success with removing salts.

BWIPretreatmen
(NF)

Reduces pretreatment chemical use for RO, able to remove some salts I
for any

membranes expensive and susceptible to fouling and scaling.
Water is pushed through membrane pores removing some organics and other

Ultrafiltration
impurities but not salts.

Pretreatment for
(UF)

Reduces pretreatment chemical use for RO I membranes expensive and
any

susceptible to fouling and scaling.
Water is pushed through membrane pores and particulates in water are removed.

Microfiltration Pretreatment for
(MF) Reduces pretreatment chemical use for RO I membranes expensive and any

susceptible to fouling and scaling.
Saltwater is washed over resin beads and the salt ions from the water take the
place of other ions on resin. Na+ and cr ions are removed from water, thus

Ion Exchange producing potable water. Only potable water use is for softening.
BW

(IX)
Low energy amounts, low costs, can be used to remove other impurities I high
chemical use

* Seawater ** Brackish water

13



2.4. Thermal Technologies

Thermal technologies (evaporation/distillation), one of the oldest technologies, use thermal

energy to separate salt from water. Modem thermal-based technologies around the world are developed as

dual-purpose power and water desalination systems. At present, thermal technologies are not popular in

the U.S. because of the need for high amounts of energy that make the systems less cost-effective. Table

2.3 provides a brief overview of thermal technologies.

Table 2.3. Summary of processes of typical thermal technologies

Technology Brief Description - advantages & disadvantages Feedwater

A pond of saltwater with a clear lid takes advantage of solar heat. The saltwater
[...]
• Virginia Beach, the largest city in the area has very little fresh groundwater available to meet

current or future needs. Virginia Beach relies on interbasin transfer from the Lake Gaston

pipeline. If the pipeline is disrupted for any reason, it will have major consequences for Virginia

Beach and the region.

• The Virginia Department of Health has advised the City of Newport News (Newport News Water

Works) and James City County for the need to develop additional sources of supply, as the

current demands have exceeded the "trigger level" contained in the Commonwealth ofVirginia

Waterworks Regulations for such action. To meet future demand, brackish groundwater or other

saline waters will be the only available local resources.

63



• Portsmouth and Norfolk, the older cities in the area, developed the limited surface water supplies

before the newer cities of Chesapeake, Suffolk, and Virginia Beach came into existence.

Portsmouth and Norfolk have sufficient water supplies to meet their current needs and supply

their surplus water to Virginia Beach and Chesapeake. However, the surplus is not adequate to

meet the needs of these cities where much of the population growth is occurring.

• The proposed King William Reservoir project will supply only up to 60% of the lower

Peninsula's future water needs. Desalination ofbrackish groundwater along with enhanced water

conservation are considered as potential ways to supplement additional 40% demand.

• Construction of additional reservoirs in eastern Virginia is less likely because of environmental

concerns, high cost, and difficulty in purchasing the needed land.

• Parts of New Kent, Charles City, Hanover, Henrico, and Petersburg are situated within the

Eastern Virginia Ground Water Management Area. These localities will compete with Hampton

Roads area and Middle Peninsula for available water resources in the region.

• Accomack and Northampton counties rely solely on groundwater to meet drinking water needs.

Future economic growth in the area depends of availability of alternative source of water.

64



5.8. Existing Desalination Plants in Eastern Virginia

Currently, four brackish water desalination plants are operating in eastern Virginia: Lee Hall

Reverse Osmosis Plant in Newport News, the Electrodialysis Reversal Plant in Suffolk, the Northwest

River Water Treatment Plant in Chesapeake, and the Gloucester Desalination Plant in Gloucester County.

A desalination plant to be operated by the James City Service Authority is under construction. Major

features of the existing desalination plants in eastern Virginia are described below.

5.8.1. Lee Hall Reverse Osmosis Plant - Newport News

The Lee Hall plant was built in 1998 to meet water demand during drought periods in the

Newport News Waterworks Service Area that include the cities ofNewport News, Poquoson, and

Hampton, and parts of York, and James City counties. The overall capacity of the Newport News

Waterworks is 45 MGD. The reverse osmosis (RO) plant (finished water capacity 5.7 MGD) supplements

the total water supplies by 10% in the service area.

The plant pumps brackish groundwater (TDS concentration approximately 2,300 mg/L IDS)

from the upper and middle Potomac Aquifers and blends the treated RO product (TDS concentration 101

mg/L) with conventionally treated water for distribution to customers. The Newport News Waterworks

maintains an agreement with Virginia Power for using electricity. The concentrate (TDS concentration

11,346 mgIL same as the James River) is disposed of into the James River using a 24-inch pipe. Lee Hall

has its own incorporated power generators. During down times the plant can generate its own power and

can sell the power back to Virginia Power. Table 5.8 shows a summary of technical and cost information

for the Lee Hall OR plant [13, 14].

65



Table 5.8. Technical and Economic Features of the Lee Hall Reverse Osmosis Plant

Technolo2Y
Type Brackish water reverse osmosis
Membrane Provider CPA 3 by Hydanautics
Pretreatment Chemicals Anti-sealant

Posttreatment Chemicals Remove CO2, raise pH
Capacity (MGD) 5.7
Recovery 81%
Product Use Drinking water
Year built 1998

Ener2Y
Source Virginia Power
Costs $444,615.65 (Fiscal Year '03)
Amount Consumed 1010.49 MW

Environment
Brine TDS (mg/L) 11,346 mg/L, same as receiving water
Posttreatment ofBrine Add Oxygen
Feedwater TDS (mgIL) 2277 mgIL
Product TDS (mg/L) 101 mgIL
Disposal Method Surface water -James River
Population Size Served -----

Cost to the Public ($/1 oj gal) $3.40
Total O&M Costs Approximately $664,000/yr

Notes

*Mixes RO product with conventionally treated water for final product
to customers.
* 2 stage RO process.
* Pumps brackish water from Upper and Middle Potomac Aquifers.
* Uses 5-micron filters for pretreatment.
* Pump pressure run between 200 and 300 psi.
* Construction and development costs $18.5 million.
* Use VFD pumps to control energy that pumps water through
membranes.

66



5.8.2. Suffolk Electrodialysis Reversal (EDR) Plant

This facility began operation in 1990 to meet water needs in the area. The plant is using brackish

groundwater from the Middle Potomac Aquifer (TDS concentration 470 mgIL). The plant is capable of

producing a maximum of3.75 MGD of potable water utilizing the EDR stacks, and has the ability to

produce an additional 3 MGD from a conventional treatment plant (sedimentation, filtration, disinfection)

that receives water from a nearby lake system.

This facility uses 10-micron cartridge filters for EDR pretreatment. Ionics, Incorporated provided

the membranes for this facility. According to the water production manager for the City of Suffolk these

membranes have been very successful, lasting much longer than their life expectancy [18]. Using a pilot

study, the EDR system of treatment was chosen primarily due to higher observed recovery levels (94%)

versus those of reverse osmosis (85-89%). An additional factor influencing the decision to go with EDR

was the fact that no chemical feeds were needed during operation. The EDR membranes are cleaned

quarterly using an acid (hydrochloric) cleaning in place (CIP) system for scale removal and a salt (sodium

chloride) CIP for removal of organics. Soda ash (sodium carbonate) is used to raise the pH quickly to an

acceptable level after an acid CIP. These are the only chemicals this facility uses. The reduced use of

hazardous chemicals is considered a great benefit of the EDR system. Table 5.9 shows technical and

economical features of the Suffolk Electrodialysis Reversal Plant [18, 19].

The concentrate disposal from the plant was a challenge. It was initially a single point discharge

into a nearby narrow estuarine river (Cedar Creek). Subsequent toxicity testing results revealed that the

high levels of fluoride, along with a reduced mixing zone at the point of discharge, contributed to high

levels of fluoride negatively impacting the discharge site. The test results showed elevated levels of

fluoride existing in the creek at the discharge site with the possibility of it impacting organisms in that

area. Extending the discharge line approximately a mile and a half to a much larger estuarine body of

water (Nansemond River), along with the addition of an underwater diffuser, corrected the situation.

Suffolk monitors this outlet and performs acute toxicity testing quarterly. An engineering firm out of

Maryland, EA Engineering, performs the actual analysis.

67



Table 5.9. Technical and Economical Features of the Suffolk Electrodialysis Reversal Plant

Technology
Type Electrodialysis reversal.- Aquamite 120's (3)

Membrane Provider lonies [**]
Pretreatment Chemicals None (10 micron cartridge filters)
Post treatment Chemicals Chlorine
Capacity (MOD) 3.75 MOD
Recovery 94%
Product Use Drinking Water

Year built 1990

Energy
Source Virginia Power
Costs $0.05 I kWh
Amount Consumed $0.18 11000 gal

Environment
Brine TDS (rngIL) 3250
Post treatment of Brine None

Feed water Source Middle Potomac (550 ft -1000 ft depth below ground)
Feed water TDS (mg/L) 460-500
Product water TDS (rngIL) 160
Disposal Method Surface water-Nansernond River (uses diffusers)
Population Size Served 49,000

Cost to Public ($/1 OOOgal) $3.55
[**]AR204SXZR412 (anion) and CCR65AZR412 (cation) membranes

Notes
* Plant currently in design phase for three additional EDR units
* Water quality issue is of high fluoride

* Life cycle of membranes and electrodes has been longer than expected.
* Acid (HCI) CIP one unit/rno, salt CIP one unit/rna for organics, add soda ash to
raise pH post acid CIP.

* Production well - 400 h.p. (VFD drive)

68



5.8.3. Northwest River Water Treatment Plant - Chesapeake

The Northwest River Water Treatment plant was built in the late 1970s and placed in operation as

a conventional water treatment plant in March 1980. A large-scale upgrade was undertaken from 1996­

1999 to add both surface and brackish groundwater RO capability. Brackish groundwater is obtained from

four deep wells in the Middle Potomac Aquifer (TDS concentration - 5,000 mgIL) and the surface water

supply comes from the Northwest River in southern Chesapeake. Total plant capacity is 10 MGD.

The plant originally used thin-film composite membrane elements for the groundwater RO and a

cellulose-acetate blend (CAB) for the surface water RO, both supplied by Hydronautics. After

approximately 4 years of service, the original surface water elements were replaced with spiral-wound

low pressure composite membranes from the Tri-Sep Corporation. Energy recovery is not used at this

facility. However, during the cold season the plant does utilize heat exchangers in which groundwater

permeate is used to raise the temperature of surface RO feedwater. The increased water temperature

results in lower feed pressures and thus lower energy costs.

The groundwater is pH-adjusted and filtered through 5-micron cartridge filters upstream of the

RO units. Disinfection occurs downstream of the RO process in a dedicated pipeline designed to achieve

the required free chlorine contact time followed by chloramination as the final means of disinfection.

Surface water is first conventionally treated using coagulation, flocculation, sedimentation and filtration.

The raw water TOC and chloride concentrations dictate the percentage of surface water that is also treated

with RO membranes. The portion of raw water that is not treated with RO passes through dedicated

manganese contactors (in addition to the conventional media filters) for removal of iron and manganese.

These metals cannot be removed with chemical precipitation on the media filters due to the chlorine

intolerant nature of the RO membranes.

RO-treated surface water (permeate) flows into the same disinfection pipeline as the RO-treated

groundwater. Surface water treated with the manganese contactors has a dedicated disinfection pipeline

separate from that used to treat ground and surface water RO permeate. Ultimately, both sources are

combined into one flow stream which is treated with zinc orthophosphate, fluoride and caustic prior to

on-site storage and final pumping to the distribution system. Concentrate from the RO units

(approximately 3 MGD at full capacity) is disposed of via a IS-mile pipeline into the Southern Branch of

the Elizabeth River. Table 5.10 shows major technical and economical features of the plant.

The City of Chesapeake is constructing a second water treatment facility, the first in

eastern Virginia to use ultrafiltration membranes. The City's Aquifer Storage and Recovery (ASR)

System is being incorporated into the plant as an additional water resource. ASR is a means of storing

(injecting) surplus treated water underground into a confined aquifer and withdrawing it (recovery) during

periods ofhigh demand. Engineering studies estimate the total ASR storage capacity to be approximately

69



500 million gallons. This unique combination of treatment methodologies is being closely watched by

nearby municipalities.

Table 5.10. Technical and Economical Features of the Northwest Reverse Osmosis Plant [15]

Technology

Type
Surface Water, conventional and/or RO
Brackish Groundwater, RO

Membrane Provider
Groundwater -Hydronautic s
Surface Water - Hydronautics (originally), TriSep (currently)

Pretreatment Chemicals Scale inhibitor

Posttreatment Chemicals
Hypochlorite, Ammonia, Zinc Orthophosphate, Fluoride,
Caustic

Capacity (MGD) 10MGD
Recovery 75%
Product Use Drinking water
Year built Original plant 1980; RO upgrade 1999

Energy
Source Virginia Power

Costs average of $69,526/month l

Amount Consumed 20,000 Btu/l0"' gal
Environment

Brine TDS (mg/L) 20,000

Posttreatment of Brine
Add oxygen, control pH between 6 and 9, no chlorine
residual, monitor P, N, TSS

Feedwater Source Northwest River and Middle Potomac Aquifer
Feedwater TDS (mg/L) 5,000 mg/L from Middle Potomac
Disposal Method Southern Branch ofElizabeth River
Population Size Served 91,228

Cost to Public $3.83/1000 gal

1. This includes energy consumed by main building, membranes, and pumps for
groundwater and Northwest River

Notes

* Different RO membranes to treat the surface water and the groundwater. The
products from these treatments are blended to form potable final product.
* River often has high organics or is tidal - sometimes river water must be fed through
RO membranes to purify it.
* Iron and manganese contactors precipitate out iron and manganese using sodiu m
hypochlorite.
* Feedwater from river is passed through heat exchangers to improve flow through
membranes. This saves on energy costs.
* Use VFD pumps to control energy that pumps water through membranes, and use
SCADA as overall monitoring system.

70



5.8.4. Gloucester Desalination Plant

The Gloucester Desalination Plant started operation on March 2003. This plant was originally a

surface water treatment plant but a reverse osmosis unit for desalination was added to the conventional

water treatment plant to increase the capacity by 2 MOD. The desalination plant uses brackish

groundwater from two wells (TDS concentrations 2,248 mg/L and 4,272 mg/L). Table 5.11 shows some

teclmical features of the Gloucester plant [20].

Table 5.11. Technical Features ofthe Gloucester Reverse Osmosis Plant

Technology
Type MS CPA3 and MS ESPA2
Membrane Provider Membrane Systems
Pretreatment Antiscalent and Socket Filters
Posttreatment Chemicals pH adjustment and CI for disinfection
Capacity (MOD) 2 MOD
Recovery 75-80%
Product Use Drinking Water
Year built Mar-03

Energy
Source Dominion Electric Power

Energy Reduction Use 2-stage RO because more efficient
Use VFD pumps

Costs See notes
Amount Consumed See notes

Environment
Brine TDS (mg/L) 11,300

Sent to nearby surface water, no
Posttreatment of Brine adverse affects seen

2248 from well 1, and 4272 from well 2
Feedwater TDS (mg/L) (Middle Potomac Aquifer)
Product TDS (mgIL) Very low
Disposal Method Surface water disposal
Population Size Served Approximately 10,000

Cost of to the public ($/IOOOgal) $6.63
Total O&M Costs Unknown at this time

Notes
* RO product blended with treated surface water for [mal product
Energy costs can be determined only by the increase in energy costs
since the reverse osmosis plant was added. For January 2003 (w/o RO)
energy costs were $3,051.18, and for January 2004 (wIRO) they were
$9,480.50. For February 2003 (w/o RO) energy costs were $2,681.34
and for February 2004 (wIRO) they were $7,466.60.
High cost to the public ($6.63/1 ,000 gal) is due to the high amount of
debt. Eliminating debt, the cost would be $1.75/1,000 gallons.

71



5.8.5. James City Service Authority Desalination Plant

James City County has used its permitted groundwater withdrawal capacity due to population

growth and increased water demand. Therefore, the authority is building a 5 MGD reverse osmosis

desalination plant to meet the projected water demand. The new plant is scheduled to come online

January 2005 with an initial capacity of2.5 MGD to be increased to 5 MGD by the year 2010. The plant
[...]



not disconnected from other surface and groundwater resources. Extraction of brackish water will have

effects on adjacent fresh groundwater reservoirs, and ultimately surface water resources as well. A better

inventory of surface and groundwater resources is needed for optimal site selection of desalination plants.

Recommendation. Legislative guidance and state government leadership is needed to develop a

comprehensive database ofavailable water resources in eastern Virginia to be followed by a viable

regional water supply and allocation plan based on the scientific evaluation ofexisting water resources

and the potentia Ifor developing impure water sources such as saline water.

Institutional Needs

There is a significant need for regional collaboration for successful implementation of desalination and to

meet future water demand.

Recommendation. Legislative guidance is needed to form a regional utility taskforce that will coordinate

activities ofnumerous utilities in the region and to develop a strategic planforfuture use oflarge-scale

desalination technologies in eastern Virginia. The taskforce should determine where the needs are and

identify potential sites to locate desalination facilities.

Recommendation. Legislative guidance is needed to form an inter-governmental taskforce that will

coordinate and expedite permit reviews between variousfederal and state agenciesfor the

implementation offuture desalination plants.

Recommendation. Energy costs are a majorfactor in the production costfor desalination plants,

particularly when using high salinity waters such as tidal and seawater. There is a need to develop a

mechanism for enhanced cooperation between water utilities andpower companies to make existing and

future desalination plants more cost-competitive.

Research Needs for Ecosystem Management

Less is known about various effects of desalination plants on receiving waters and coastal ecosystems.

Research is needed to provide science-based information that can facilitate science-based permitting and

developing regulatory guidelines.

Recommendation. Legislative action is needed to provide funds that can support research for developing

environmentally sound desalination practices. Research is needed to address ecosystem impacts such as

effects ofwater withdrawal, water intake structure and brine disposal; and cost effectiveness ofvarious

brine disposal and management technologies, such as Zero Liquid Discharge and brine reuse potential.

97



Appendix SA

Desalination Plants in North Carolina

North Reverse Osmosis Plant

The Dare County, North Reverse Osmosis Plant in Kill Devil Hills, North Carolina was built in

1989 [29, 30]. It is a reverse osmosis (Hydronautics model: 8040-LH4-CPA3 spiral wound membranes)

with three sets of 35 pressure vessels, each vessel containing one membrane. The first twenty-five

membranes are used for the first pass and the remaining ten are used for the second pass. The RO plant

was constructed to provide drinking water to the surrounding beach communities and it is the only

provider of drinking water for the towns of Kill Devil Hills and Kitty Hawk. The current production is as

high as 3 MGD at peak periods. In the near future the plant will be upgraded to increase its capacity to 5

MGD. The feedwater TDS is approximately 4,000 mgIL and the product water TDS is about 375-400

mgIL. The plant recovery ratio is 75% with 97% salt rejection. Pretreatment consists of passing the

feedwater through 5 micron cartridge filters, adding sulfuric acid to reduce the pH of the water to prevent

formation of calcium carbonate, and adding a scale inhibitor to prevent scaling of the RO membranes.

The product water is then mixed with intake water to add hardness. Posttreatment of the product consists

of adding chlorine for disinfection, fluoride for public health, sodium hydroxide for raising the pH of the

water, and zinc orthophosphate as a corrosion inhibitor.

Because the feedwater is brackish, relatively low pressure is needed to pump water through the

membranes. The plant receives electricity from Dominion Power, a company that powers the entire area.

At present, the plant is not using any energy saving equipment, but energy recovery turbines will be

installed when the plant is upgraded to 5 MGD.

This plant has obtained an NPDES permit to dispose of concentrate into the Atlantic Ocean. A

PVC pipe carries the concentrate from the plant to an outlet in the ocean.

Additionally, there is naturally occurring arsenic in the groundwater and further treatment is

required to remove the arsenic. To remove arsenic, the plant performed tests using nanofiltration

membranes and filtration through zeolite. Nanofiltration membranes were chosen for arsenic removal and

will be installed in the near future.

98



Table S.lA. North Reverse Osmosis Plant
Technology

Type Brackish water reverse osmosis
Membrane Provider Hydranautics
Pretreatment Chemicals Sulfuric acid, scale inhibitor, cartridge filters

Chlorine, flouride, sodium hydroxide, zinc
Posttreatment Chemicals orthophosphate
Capacity (MGD) 3MGD
Recovery 75%
Salt Rejection 97%
Product Use Drinking water
Year built 1988

Energy
Source Electricity Grid - Dominion Power

$0.134/1,000 gal produced (30.5% of costs to
Costs produce water)
Amount Consumed 10.2 Btu/gal

Environment
Brine TDS (mgIL) 1/3 of salinity of receiving water
Posttreatment of Brine ----

Feedwater TDS (mgfL) Averaging 4,500
Product TDS (mgIL) 375-400
Total Hardness (mgfL CaC03 30
Disposal Method Surface water - Atlantic Ocean via NPDES permit
Population Size Served ----

Cost of Product ($/1 ,000gal) $0.44
Notes
* Product water mixed with raw water before transported to residences

(2.55 MGD product mixed with ,45 MGD raw water)
* Cost of project was $11 million
* Current problems with arsenic in water, adding nanofiltration in posttreatment
* Plant expanding to 5 MGD
* Pumps use variable speed drives to control energy use

Cape Hatteras RO/Anion Exchange Plant

The Cape Hatteras ROIAnion Exchange plant started operating in 2000 to meet drinking water

demands in the area where saltwater intrusion into the groundwater aquifer has become a problem. Also,

the groundwater contains a high amount of organic material. To solve these problems, the plant uses two

separate processes: reverse osmosis and anion exchange [31].

The feedwater to the RO plant is pumped from 4 deep-drilled wells. The feedwater TDS is

8,000-10,000 mgIL. Due to the high TDS concentration, high pressure (about 500 psi) is needed to pass

the feedwater through the one-pass RO process. The plant uses one energy recovery turbine that reduces

99



total energy consumption by 9.1 %. Pretreatment consists of passing the feedwater through 5 micron

cartridge filters, adding sulfuric acid to reduce the pH of the water to prevent formation of calcium

carbonate, and adding a scale inhibitor to prevent scaling of the RO membranes. Then the water flows

through one of the 16 pressure vessels housing reverse osmosis membranes. These vessels can process

1.4 MOD. Discharge permits were attained to allow disposing of the concentrate into the Palimar Sound.

The plant has three anion exchange units. Feedwater (TDS 349 mgIL) is pumped from 19

shallow wells and transferred to one of the anion exchange units to remove organic material in the water.

As the water passes through ion exchange resin (sodium ions), the organic material is replaced with

sodium ions, which is released to the product water. Therefore, the TDS concentration in the product

water from the anion exchange units is slightly higher than the feedwater.

Table 5.2A--Cape Hatteras ROI Anion Exchange
Technology

Type Brackish water RO & Anion Exchange
Capacity (MGD) 2MGD
Recovery 68%
Product Use Drinking water
Year built 2000
ROProcess' • " .

.i.i "i;' ............. ' ...i ....· .......
.. ....

. ......... : ........
'.'

.' ....... '.'
.. '

Purpose Remove salts from water
Capacity 1.4 MGD
Feedwater TDS (mgIL) 9,000-12,000
Membrane Provider Hydranautics
Pretreatment Acid, scale inhibitor, 5 micron cartridge filters
Brine TDS ----

Concentrate Disposal Surface water - Pamlico Sound
Inn'" .1 ."".......,

•....·hi.·" ••::: ••••:'....,·... ., •...._.......'•.•. , .. ..: .. i.';;' "',.".. .",.'.<" ..... ···,··,·.... .. ·,);....",,/.,.."';:,1;..' ..·.. ,;·.:',.···' ....• i.'''', .,,<.,.,....<,. <.."""'."?"."', .,.,,'.. ,j, .••...• ' ...... "," ••.,•.,<....... ',...,)-.." •

Purpose Removes organics from freshwater wells
Capacity 0.6MGD
Feedwater TDS (mgIL) 349

I Regeneration 4 100 gallons before regeneration needed
Post-treatment Iron removal pressure filters (use chlorine to settle out iron)
Regeneration disposal Pumped to settling basin and emptying to Brigand's Bay

Product

Posttreatment
Chlorine, flouride, corrosion inhibitors, pH adjustment
using caustic soda

Product TDS (mg/L) 445
Total Hardness (mg/L as CaC03 110

Cost of Product ($/1000 gal) $4.00, projected to be $2.02

Notes
* Problems with open hole drilled wells. Sediments entering cartridge filters.
* Plant costs projected to be $1,283,500

100



The product from the anion exchange is transferred to one of the plant's two pressure filters,

where iron and manganese are removed from the water. The iron and manganese in the water combine

with the chlorine (added to product from an ion exchange unit) to form a precipitate, which is filtered out

in these pressurized filters. The TDS of the final product is acceptable (445 mg/L). For posttreatment,

chlorine (bleach) is added as a disinfectant; zinc orthophosphate as a corrosion inhibitor, and fluoride for

public health purposes.

Tables 5.3A to 5.4A provide a summary of two other desalination plants in Dare County, North Carolina.

Table S.3A. Dare County Rodanthe, Waves, and Salvo Reverse Osmosis
Technology

Type Brackish water reverse osmosis (Spiral Wound)
Membrane Provider Hydranautics
Pretreatment Chemicals Sulfuric acid, scale inhibitor, cartridge filters

Chlorine, flouride, sodium hydroxide, zinc
Posttreatment Chemicals orthophosphate
Capacity (MGD) 0.5 MGD
Recovery 75%
Salt Rejection 97%
Product Use Drinking water
Year built 1994

Energy
Source ----
Costs (25.3% of total cost to produce water)
Amount Consumed 802 10--:> Btu/hr?

Environment
Brine TDS (mgIL) 1/3 salinity of receiving stream

Posttreatment of Brine ----

Feedwater TDS (mgIL) 1,310
Product TDS (mgIL) 200
Total Hardness (mgIL as CaC03 8
Disposal Method Surface water - Blackmar Gut via NPDES Permit
Costs ofDisposal ----

Population Size Served ----

Cost of Product ($/1000 gal) $0.54

Notes
* Product water mixed with raw water before transported to residences

About 10% of product water is raw water
* Cost of project was $6.4 million
* Two-stage RO process
* Pumps operate with variable speed drive controllers to reduce energy

101



Table 5.4A. Dare County Stumpy Point Reverse Osmosis Water Plant
Technology

Type Reverse Osmosis
Membrane Provider Aqua Pro TW-8040
Pretreatment Chemicals Scale inhibitor [1], cartridge filters

Sodium hypochloride, flouride, sodium hydroxide,
Posttreatment Chemicals zinc orthophosphate
Capacity 60,000 gal/d
Recovery 60%
Salt Rejection ----
Product Use Drinking water
Year built 2002

Energy
Source ----
Costs ----
Amount Consumed ----

Environment
Brine TDS (mgIL) 3,210

Posttreatment of Brine ----

Feedwater TDS (mgIL) 1,050
Product TDS (mgIL) 92
Total Hardness (mgIL CaC03 52
Disposal Method Surface water - Stumpy Point Bay via NPDES permit
Costs of Disposal ----

Population Size Served 118 current residences, 177 projected
Cost ofProduct ($/gal) ----
[1] GE Betz Hypersperse MDC 120

Notes
* Total projected cost of plant was $1,396,000
* Stumpy point is an isolated very small community

102



References - Chapter 1

1. Sandia National Laboratories. 2003. Desalination and Water Purification Technology
Roadmap. ~~Desalination & Water Purification Research & Development Program Report # 95."
61. http://www.usbr.gov/pmts/water/desalroadmap.html (30 April 2004).

2. Virginia Senate Joint Resolution No. 381. February 2003. Patrons-Senators Hawkins,
Norment, Reynolds, Ruff, Stolle, Wampler and Williams; Delegate: Wright.

3. Poff, 1. A. 1999. A Guide to National Drinking Water Standards and Private Water Systems.
Virginia Water Resources Research Center, Virginia Tech, Blacksburg, Virginia. 71.

4. Duranceau, S. 1. 2001. "Membrane Processes for Small Systems Compliance with the Safe
Drinking Water Act." Presented at the Third NSF International Symposium on Small Drinking
Water and Wastewater Systems, April 22-25, 2001, Washington D.C., USA. 10.

5. Alspach, B. and I. Watson. 2004. Sea Change. Civil Engineering Magazine, American Society
of Civil Engineers. 74(2)70-75.

103



References - Chapter 2

1. American Water Works Association 1999. Manual ofWater Supply Practices: Reverse Osmosis
and Nanofiltration. AWWA M46: 173.

2. Krukowski,1. 2001. Opening the 'Black Box': Regulations and Recycling Drive Use of
Membrane Technologies. Pollution Engineering 33: 20-25.

3. Duranceau, S. 1. 2001. Reverse Osmosis and Nanofiltration Technology: Inorganic, Softening and
Organic Control. Paper presented at the American Membrane Technology Association's Annual
Symposium, Isle of Palms, S.C., August 5-8, 2001, 8p.

4. U.S. EPA. Membrane Filtration Guidance Manual (Draft). 2003. EPA Office of Water. EPA
815-D-03-008, 321.

5. AWWA. 1999. M46:173.

6. Nicolaisen, B. 2002. Developments in Membrane Technology for Water Treatment.
Desalination, 153:355-360.

7. El-Dessouky, H. T. and H. M. Ettouney. 2002. Fundamentals ofSalt Water Desalination.
Department of Chemical Engineering, College of Engineering and Petroleum, Kuwait University:
Elsevier, Amsterdam, 148-452.

8. Ozaki, Hiroaki and L. Huafang. 2002. Rejection of Organic Compounds by Ultra-low Pressure
Reverse Osmosis Membrane. Water Research 36:123-130.

9. El-Dessouky. 1989. Fundamentals. 148-452; AWWA Water Desalting and Reuse Committee.
Committee Report: "Membrane Desalting Technologies." Journal ofthe American Water Works
Association, 81:30-37; Bertelsen, R. A. and D. 1. Paulson. Spiral Wound Separators. 2004.
www.osmonics.com/products/Page831.htm (24 April 2004); and Nicolaisen, B. "Developments."
355-360.

10. Drioli, E., Alessandra Criscuoli, and Efrem Curcio. 2002. Integrated Membrane Operations for
Seawater Desalination. Desalination, 147(2002):77-81.

11. Bertelsen. www.osmonics.com/productslPage831.htm

12. Brunner, R. E. Electrodialysis. 1990. Saline Water Processing. Hans-Gunter Heitmann: VCH
Verlagsgesellschaft, Federal Republic of Germany, 197-217.

13. Brunner. 1990. Saline Water Processing. 197-217.

14. AWWA. Water Desalting and Reuse Committee Report. 30-37.

15. Brunner. Saline Water Processing. 197-217.

104



16. Hays, J. 2000. Iowa's First Electrodialysis Reversal Water Treatment Plant. Proceedings on the
Conference on Membranes in Drinking and Industrial Water Production. Desalination
Publications, 2:323-327.

17. Dykes, G. M. and W. 1. Conlon. 1989. Use of Membrane Teclmology in Florida. Journal ofthe
American Water Works Association, 81 :43-46.

18. Arden, T. V. 1968. Water Purification by Ion Exchange. (New York: Plenum Press, 184.; and
Wachinski, A. M. and 1. E. Etzel. 1997. Environmental Ion Exchange: Principles and Design.
(New York: Lewis Publishers), 136.

19. Sengupta A. K. (Ed.) 1995. Ion Exchange Technology: Advances in Pollution Control.
(Lancaster, PA.: TECHNOMIC Publishing Co., Inc.), 385.

20. Remco Engineering Water Systems and Controls. 2004. Ion Exchange Basic Concepts.
(Summary Report: Control and Treatment Technology for the Metal Finishing Industry -
Ion Exchange USEPA EPA 625/-81-007 June 1981 pp 4-10, updated by Remco Engineering)
http://www.remco.com/ix.htm (24 April 2004).

21. I. Moch & Associates, Inc. 2003. Common and Alternative Approaches to Desalination.
(presentation at Water Desalination Workshop May 2003.)